MITSUBISHI

SETERAIVUERGAEOS

Model

Industrial Sewing Machine Parts Catalog

PLK-E0504

= X CONTENTS Page

PN i H BE CONSIUGHON «++-se-rerersrsersmssssesmsersesenmmramrerersesesassnsensassasesssassseees 1
A K B8 B (1) A bed & iU’ A0CESSONES (1 )wserrerresrimsmeseresmsemsassersssssmmssssssaes 2
A K B fF (2) Ambed& 'S BCCESSOMES (2 )-rersrserererersereserrmersassreetresinssssssins 4
D] ®8 v # @ (1) Sewing Mechanism ( 1)sss--sssssssssssssrrsreserrsrssesssmsmssssssessnssseesecenee 6
Sy B M (2)  Sowingmechanism (2 )i 8
X—YF—TLHEHE (1)  XYtable MEChAniSm (1 )--s-rrrersemrerererersrisesemsssssneseasssnsesesnaens 10
[G] X—YF—TL#H (2)  XYtable MEChANISM (2 )wrrr-rrrosssereverereroreresssssssmsmseressasasssassassoass i2
FhOH R B B (1) WOrKholder MEChanism (1 )swsrrssresressreurmesressessessseessrssresesesssess 14
b R B M (2)  Work holder MechaniSm (2 )« -sseserereeceresreeresesiessmasssssreesecaesies 16
208 YU M Thread Himming MECRANISM = wssssreesessssessssssssssasesssssssssssssans 18
B O R BB Prossor oot MECHAMIST -+ sresresresessessmsssessssessssrsssssessssisssssssesses 20
[M] & 8 X E (F # #  Prosserbar ifing MEChnism - rwrssssseeesssssssssssssssessssssssssssssssns 2
T oA R — B M WIDEr MEChAniSm e 24
(P] # 3 i HE Ol IUDHCAHON MECIANISIT) -+ esesrernssesressesasserssareansrsnssnrssnressrens %6
@ B2 R B W 3| B &  Cable component & Detector mechanism =« -wssesseresassinsscasenaes 28
[R] F — T b Bl 1% Table & Stand -—eresessssserereeenesssssnssssssssssssssssssssssssnssnnss 30
it B 2 (1) AACCESSONES ( 7 )w+-serseressresesresunsasacsasesressesesssssresseeaeuscessnssscaces 32
1t B B (2) ACCESSONES (2 )-ereersiresescseruessenessremsmsastasessmnsessesstasenissassencses 34
+ F 3 8 =y OPHON s +++++++##seessrearsnssas st 36

= B gy ceereeereereereeesseses et st aes e aatas s s s e s e e ne e a8

P-217A 200109




Bama—FoEEER
MITSUBISHI SPARE PARTS No. Designation system

1. #B&3—KITDL T CONCERNING PARTS CODE.
BREIEINESNDHE . BRI —FEEMSE IS,
Please inform the part number, when these parts are ordered.

— S UHE
Sewing machine parts

— BRI

Sewing machine model

— B — {1 —
Model No. Specification Description

ﬂ | | [
—pn o . .

( Standafdn;arts ) M AN AN
M 2) 3 (4) (5) (6) N (8) 9
( il ER & ) M 9

Common Parts

| | | ]

HHQ) 11#%(2) LRE=]
— Specification(1) L Specification(2) “~— Description
Hd/ &l

—— Common parts
TR
L— Sewing machine parts

I — PLK-E %5
Example PLK-E Series
— PLK-E0504 — 12 — kT HIN—

Standard Top cover

(Es )y IM||E||O]|5][A][0]]6]]0]]|O

Standard Parts
1) (2) (3) (4) (5} (6) ) (8 (9)

;:tiéuw;@%ﬂ?n) MI19 101|411 211011317

Common Parts

R M4 FURE6 PFR2
— Screw size M4 ~— Length of — Screw(Pan head screw)
screw 6

N

EEI—7(ZDL T CONCERNING MODIFICATION MARK.
ZEX—IRBIC+xR2EOHEBRE. K. TELGEOETEREAHYETOT, TEXOBRICEIEROR SR
DHEBSLEEDOETIEZELY,
The parts marked with * in the modification column has been changed the shape or size etc. So when these
modified parts are ordered please inform the serial number of the sewing machine.

F BRI OVLTOBBREL T TOMSEARDIERSNBEBRZ2ERLET,
ROTREIIHI2BEIT BEORENITHONLIH., BPDOBIBLINOEIET
FREATLSEEMNHYFET .

Sewing machine Models, of Standard Parts are Indicated model of these parts
are registered firstly. Parts are used for not only the indicated model, but also
another models, in reason of New development, improvement after.



(Al 24k
CONSTRUCTION

T EEED
Sewing machine head

T—T )
Table & stand

=
=

£/

4
ﬂl&mwv

Main motor

>~ B R

Operation panel

il

Control box

1 : %—5%‘5%615%9i*f~n‘2‘xf%%W&Dﬁ%éﬁﬁﬁﬁiéb\o :
*2 Fig.NomﬁeiéLﬂ\_m%;ﬁ:&ii%fﬂé?é:&iﬁj%iﬁm SetiZ TR -LEF,

Remarks 1) Concerning about the motor parts please refer to the parts catalog of MITSUBISHI LIMI

SERVO X.
Remarks 2) The parts which Fig.No. are not marked are not available individually. Tt can be supplied
with the whole component.

1 PLK-E0504



y. X NP EAGY

ARM BED & IT'S ACCESSORIES(1)

(104)

(103)

{104)




[BIZ{RRIR()
ARM BED & IT'S ACCESSORIES (1)

Fige ZTE E&Ha—F 2% Description HE
no. Mod. Parts no. Amt. Req
B 101 M81276004 SW-PW7? 574 FA 25 MAX30 - +- - eoeeee Screw MAX30: - oreererreeeneiin, 2
B 10?2 MB62A0352 AN =H 138231260200+ erecenreess Spacer-  r e 2
B 103 M91054004 SW=PW7' I3/ FA %Y MAXG:-ereeeeveees Screw M4XB----rrvrerereeniinn. 14
B 104 MNB0ADE20 FAOUYYYT AB=GN «-rrevreermvnannne. Nylon clip AB=SN= =+« rerraremniiin.. 4
B 105 M91304080 ALty pi13-aceeaens e Rubber plug @ 13- ersreemeeannian 4
B 106 M94007099 FAOUIY YT AB=BN = vcrererrree Nylon clip AB=6N- =+ veeveaeen. .. 1
B 107 ME10A0742 e Cover- - rrterraaraonsacnarssansas 1
" B 108 M91910080 FLEY P19reenrer e Rubber plug @19+ srerreanreann. 2
B 108 MAZ20A0584 TUE VRN = Thread take—up lever guard-->-<+----+ 1
B 110 MF05A0849 F AR = e s Motor cover- s - srerersisecnecsanss 1
B 111 MSO1AG160 TAD =F e Eye guard -=-r-=reersrneersienicnain 1
B 112 MSO01A0477 ARSI e e Adaptere e s 1
B 113 M90447037 7“-‘77,”-;\'?‘:/' MEX25 s eeroeeceranaan. Screw MAX25: s v rereemniiniiiaines 1
B 114 ME10E0830 P £ R R R Face cover - e  oerrcrrcainnsines. 1
B 115 M90806002 EI5 1/8(44)KBcrrevvnrrrranransnens Screw 1/8(44)X6 v rrerrrmmreeaeanns 4
B 116 MSO1A1739 R L T T T Hinge - r-crsermrmrenreeaniiaiine,, 1
B 117 M91180080 ThEY G118 et Rubber plug @ 11.8- -+ eeecreancnrnes 1
B 118 M90442037 7357,{1—,\‘*:/' MAXTE oo vrmmrenrassaeas Screw MAX16 v errvenriennsesicans 1
B 119 M91110002 ETHY" 11/64(40)X8 == rr-nrrrerereninens Screw 11/64(40)X8- -+ rvr-vveeniner. 2
B 120 MB60A0O601 P M UPL IR R R P PP PP Eye guard bracket:««c--->srrmeacavcons 1
B 121 M90908003 TESFY 9/64(40)X6 - - vrrerermrnenns Screw 9/64(40)X6- - rcverraiaac o 1
B 122 M91053020 OUAS7HIEPARY MAXB - v vemeraeans Screw MAXB:-orcecarrrvnneiennnn, 1
B 123 MG43A0181 ARTUF e Thread guide- = =+ =rsreeereeiseeen. 1
B i24 M91011004 T IUAFA RS MAXG v vveereenaeareeneen, Screw MAXB-rerersresersaiiocasnenes 3
B 125 MF36A1180 ARTUFALrereer e e Thread guide- - ssreerareereeine. 1
B 126 M95004020 OYAGTTIFIAZY MEXB v vrvvevnreeens Screw MEXB:--rrerererrneionee 1
B 127 MF70A1180 ARFUF e i Thread guide- -« - rrerrrareeneaenns 1
B 128 MF10A0181 AR T Ao Thread guides - <+ crernerereanceaocns 1
B 129 MEQ3A0339 XHAW = F(L)errvrmamreeiiiae i X Cover plate (L):cccrrerevrearreennn, 1
B 130 MEQ3A1339 X jJ,\‘_,f//q (R)rroesemrmr e X Cover plate (R)--ecmroerconvenacnn 1
B 131 M91400010 PHIRY MAXB v rrrreerernenenea e, Screw M4X8:cvvrererniiinien s, 6
B 132 MSO01A0361 L I R LR R T R Latchreerrereemmmenneeeiiininnanacs 1
B 133 MB60E6339 Y = AN e Cylinder cover-- «r s =nteercrameanan. 1
B 134 M90906003 TAEIRY 9/64(40)XB.2- - cnverennerins Screw 9/64(40)X3.2: -1 rerarieneanos 2
B 135 M90859004 SW-PWZ 394 FA 3 M3XBe--v--mvees Screw M3X6G:----rvereernriineen 2
3 PLK-E0504



A AKREE2)
ARM BED & IT'S ACCESSORIES(2)

-——0802— - -
//\\\ !—— ——}'
\ ! 111 !

‘/ 135 904\ ._._-—— 112




[CIER KB %R(2)
ARM BED & IT'S ACCESSORIES (2)

Fig ZEE #&&H3—F i Description 2
no. Mod. Parts no. Amt. Reg
C 101 M90204060 LR LR PR ee s et et e i e i e 1
C 102 M90901002  E74Y 9/64(40)X A=+~ -vvrvvmvnennnnn. Screw 9/64(40)X4- -+ v - vrureiiniis, 1
C 103 MF1OA0709 7'1-/3/1 .................................. Regulator casing ..................... ]
C 104 MF10A0553 FAPUR e Thread tension stud---++=+creeevvennn 1
C 105 MF10A0187 ,{H.U,\’;? ................................ Thread take—up spring ................ 1
C 106 MF10A0555 FayoH b R P Thread tension discg =+ = erereeneen 4
C 107 MM11A0556 FAYH SAY T Disc retaining plate- ===+t 1
C 108 MN52A1245 B L Thread tension spring----r+-s-veeouene. 1
C 109 MT60A0802 TR Ao Thumb nut revolution stopper-«------- 1
C 110 M91605045 B ] S Thumb nut = -+ rereermiiiiiiiiaenan. 1
C 111 M91602046 N R R L L T Thumb nut - +cc s v merrianie e innns 1
Cc112 MM11A0702 FAN s o (. Spring guide++reeerereiiiiiaiaL 1
C 113 MM11A0245 B A S Thread tension SPring- - vcreanrrrnnn, 1
C114 MS14A0553 Fa R e Thread tension stud- -+ +--sveverenn- 1
C 1 15 MS‘4A01 80 ,fl~?‘/~}-,{ ............................... Thread guide ......................... 1
C 116 MG75A1476 X’\ﬂ—"f— ............................... Spacer - rrecrrrrr i, 1
Cc117 MEO5A0600 M B = e e e Top covers-r-esereemmniiinaaana.., 1
C118 MA20A0476 X,\°_{j-_ ............................... Spacer-- s vttt 1
C 119 MAZ20A1950 1 A Lever - - reter i e it 1
C 120 MAOQO4A1530 B g D rr et e Driven shaft----rsrrereerenaneiana.e. 1
“C121 M91057020  RyAYTHIRMARY M3X4----vvrrvnnnnnn.. Screw M3X4:««--eeeeerenaniiL, 4
C 122 MAOQ4A2530 I = 2 R, ) £ 7= A 1
C 123 M91054004  SW-PWI'5T4FA %Y MAXB-+--rvvveen-- Screw MAXg:--r vmumearinini L, 2
G124 M91055020 BUAITFIRMARY MAXG - veeneieannns Screw M4X4----vemereeniiian... 2
C 125 MB60E0S50 ANt 1 Lever- - s - tetierientiiiiiiienaannn. 1
C 126 M99006063 e [ 1
Cc 127 MA20A0194 4 /e Wheel- - - rererneinaiiiiinaao... 1
C 128 MB60A1601 N 2 (I Brackete - srreevetenieiiiiniinaaaa,. 1
Cc129 M91004067 VYR BXHY P 25XK8e-rrrrreiiieanns Pin @ 2.5X8- - -vrrerreemrnninniniin, 1
C 130 MS14A0350 1 R Came - rrrerrmert it tee it an e, 1
C 131 MS1005067 IV U¥L'Y BXA'S ¢ 2.5K12+--veennnennn. Pin @ 2.5X12: e ererneinn 2
C 132 MS14A0572 L A Spring »crerrire i 1
C 133 M90601064 A2 YST L™ BXG6- - ovvrennvaneraaannn., Pin @pB6X56----rcveeemniiiL 1
C 134 MSQ3A0417 N - T T N 1
C 135 MFO0AO181 AP e e e Thread guider =+ rrvrtvreeraerannen.. 1
C 136 MFO0AQ553 73'7:/11"‘) .............................. Thread tension stud:- <+« =+rrreevenen- 1
C 137 MF]OA]SSS ?375/'&'3 ............................... Thread tension diSCS ................. 2
C ]38 MF36A0245 I‘/X’f/\'?‘ .............................. Thread ‘tension Spl’ing ................. 1
C 139 M91101046 Pt R R TN T Thumb nut: s == s cerreerrreeeneiannan. 1
C 901 MAT6E0210 FIVEVRYIET Thread tension Regulator assy--+++--- 1
C 902 MS14E0180 FIVEUFIIRT e Thread tension Regulator assy-+------ 1
C 903 MBG60OEQ0190 ,“7-#.‘/:77759; ......................... Bobbin winder---+--+---cvreiiian o 1
C 904 MFOOE0550 FITEVRIIGT Thread tension Regulator assy-«---+-- 1

PLK-E0504



D] fEL 4E(1)
SEWING MECHANISM(1)




[DIREL VB4R
SEWING MECHANISM (1)

Fig Z®E #&ma—F & Description e
no. Mod. Parts no. Amt. Req
D 101 MB60A2406 e SRR R R Detector: -« - e rrmnnerreennnaaans. 1
D 102 M93002050 L I SR R Washer s eermrrmrerantmaenenanaaa. 1
D 103 M91069004 TN MAX8 Screw MAXBr«=rrerrveeeniioniii, 1
D 104 MN10A1456 R A TS e Ball bearing-« -« = r=rerrrrrtraecnaens 1
D 105 M90330065 CHaMAT 30 rrerrercnnenenns C-type retaining ring 30---+-+-ereeene 1
D 106 M93001050 1 I R Washer == s-vrerrreeenniaiiin., 1
D 107 MFO1A0259 FIY R Wave washer - rerretrerantncnenaan. 1
D 108 MFO1A1476 ARt Beerereiiieniainna Spacer Bereeorarrer e 1
D 109 MN72A1694  NUURNY F20 (974F) wvererreerneeeens Command disk F20 (up)----vervevnvees 1
D110 MFO1A0476 AR —Hm Accreecire e Spacer Aceerrrrrere i 2
D111 MB60AC694 NIZRNY KIO (PFAF) e revereeinerennees Command disk K10 (down)--++--++---- 1
D112 M31520002 E7%5 15/64(28)X12¢- v vvvreerrenennenn. Screw 15/64(28)X12+ -« cenrereevannn. 2
D113 MB6OE0682 AL Pulley« == rrrrremerrereeiiniiaea, 1
D114 MG50A0740 FI b Felt--cvvvereramameroiainenneieenns 1
D115 MS10A1740 2 4/ Felfrvorrrrrrremmeeeenaiieienenennens 2
D116 MV88A0740 V27 N O Felt-ormrorrranmamrrrenaeaaiaaeuaiuans 1
D117 MF70A0352 Db e L Collar- serreerererenetiiiiinnnnenn.. 1
D 118 M91602001 [FEDARVZ C11)) ¢ SEREREREEREER Screw 1/4(40)X4-----vrerreranennnnnn 5
D119 MS14A0682 AR TE T =Y e Pulley = s rreerreenaeniniiiiiaaat, 1
D 120 M91053020 OYAITFIRRARY MAXG--rvrrerererenns Screw M4X6:-----r-vrcmreniereean,. 2
D121 MEO5SAQ0230 L B LD Drive shaftr = = rsreerearireniennenns 1
D 122 M91221001 FAZS MBX12:vrreonvnnennns Screw MSX12  cereemerenrrarennanans 2
D 123 MF80A2740 JIIbeere e Felfrreorreoroertreaseaernnnnnannnanns 1
D124 MSO1A0350  AMFUAL-crecemneceenennnees Thread trimmer cam-« -« veeees 1
D125 MSO01A0663 PR GAGN (PI)reveenenenes Needie bar bushing (upper)------------ 1
D 126 MSO1A0660 AR e Needle bar »rcrreererrecsecninncann. 1
D127 MG30A0664 NIRA () emeemeieeens Needle bar bushing (lower)«««-+------- 1
D ]28 MFZ‘]DO]B‘I 4"7‘/7’4 ..................... Thread guide ......................... 1
D 129 MS02A0128 IuN) DPX17 #18----revrerer Needle DPX17#18------rvveervnnnnnnn 1
D 130 M90815002 E7%Y" 1/8(44)X4.5------v---- Screw 1/8(44)X4.5- -+ +cverereanenen. 1
D 131 MFO1A0181 ARPUFAoroeeerreraanaae, Thread guide- -« e eresrrerenearnns 1
D 132 M91802006 24V R YL 9/32(28)- - vne e Set screw 9/32(28)- - rrrrrniieaniet 1
D 133 M91606001 PARY T 1/4(40)K6 - - v vvvvrenes Screw 1/4(40)X6x - ovvererreanenens. 2
D 134 MSO03E0662 NJIH AN HIET e er e eens Guide assy - - srrree it 1
D 135 MF10A0325 i b A Square block-==rreerrer i 1
D 136 MS0990002 ESEY MAXB--rrrr e Screw MAXB s reereroenninennene. 2
D 901 MB60OE 1682 T =Yg Pulley assy= -+ rsersrrrenrenenaan, 1
D 902 MSQ1E0580 TFOE UNYGYIRT e Thread take—up lever assy---+-------- 1
D 903 MS10A0232 UMD 40V N SRR Drive shaft bushing L assy-----++---+- 1
D 9804 MBB0OE0234 DY GRIN(FRYIT e Drive shaft bushing C assy-+-«+----++" 1
D 905 MS01A0383 BSUAHT e Crank assy: -+ - J 1

PLK-EQ504



KL VRS ()
SEWING MECHANISM(2)

119 o @%\\\\ \/i 125 (114) (1j;\m5)
‘ 12
QD

pAS .
Q\ 120




[EJHEL VAR (2)
SEWING MECHANISM (2)

Fig Z&E E&Ha—F 7] =2 Description #E
no. Mod. Parts no. Amt. Req
E 101 M1203002  EF3Y" 3/16(28)X15 -+ rvvrrereeennenns Screw 3/16(28)X15- -+ xrrrereneeenn 2
E 102 MB60A0740 FIJ b s Felteocreeremmnniniaiinienanan., 1
E 103 MSO1A0833 B L ¥ | L TR RPN Bushing -+ -csrrerserrrrennianns 1
E 104 MS81223001 PARS MEXTQ-evrererrermnnnineennnenn. Screw MEXT10 e crermreeneenneenn. 2
E 105 M91802045 Tk 9/32(28) e Nut 9/32(28)-cvrererrnniianenianan, 1
E 106 MS01A0508 BOIN PR Sector gear- -t errreresaranetaiias 1
E 107 M95004021 O9hIF7FIFFARY MEXG revrrrreeannnn, Screw MOXG s rrrrrerrarasenncnnanan 1
E 108 M$8003015 ES3S 8 UU% 0/32(28) - vvrreeneiennn Screw 9/32(28) - v eeresrieens 1
E 109 MS01A0891 IR G e Rock shafterrsrrreerrerersncnaesnn. 1
E 110 MM11A0352 b1 R Collarse s rrrrrereaeeaieninnennnn, 1
E1m M91503001 PAZYT 15/64(28)XK4.5-rvvvrrrereeen nnns Screw 15/64(28)X4.5---------v-ev-e- 2
E112 ME10A0148 [ I T T N Oil braidr - cerrreeeacrnarcnneneenns 1
E 113 MA20A0740 I 3 N 2
E 114 M81650020 RYATTHIRIIZY MBXB - v v vvveereeeeens Screw MBEX8: -« «xvvrrerinreonns 2
E 115 M90500085 O YUY e O-Fing - emrrerr e 2
E 116 MSO1A0761 AN e Eccentric shaft=- s -t eoereemnanenen 2
E 117 MEQ3EQ450 SR h e Hook shaft assy:--screeeesrcrmereene 1
E 118 MSO08A0125 F Y B TR RN Bobbin case -« s errrrrrenianaanan 1
E 119 MS01A0123 b LT T Bobbin =rrseresercntennaa i 1
E 120 MSOBAO616 FhH TAY I eeren e Hook retaine- -« r-cereeceencnnceans 1
E 121 MSO1A0120 FAR T Inner hook s svecereeemienraieeinnenes 1
E 122 MSO1A0611 R SN - e e e e HOOK Grivers« =« ssssnrseeeeennnens 1
E 123 M95001021 OyhI7HIFR IE MEXTG- oo eemeeeeennnnn. Bott M5X16- -« v everenrrneeneneneans. 1
E 124 MS09A0950 AVAHIUTI e Hook clamp= = s srrerrrmeaarrcneanns 2
E 125 MSO1AQ121 PR T e Quter hook = erererrevearnnecenene 1
E 126 M80853002 EFHYT 1/8(40)K 4 - - == Screw 1/8(40)X 4= -+« ceveerornennns 2
E 127 MSO01A0329 BVART U eereee i, Thread guide--- -+ raeereereeranins 1
E 128 M90001060 AL MB—4XTB e recroreraraanann Pin mE6=4X18-cc-crcrmrmcrasosmceceen, 1
E 129 M90802003 TETRY 1/8(4A)XA.5- - vvrveneeeennn. Screw 1/8(44)X4.5-+---vvenvvneeeen.. 2
E 130 M93006050 L2 1 I Washer - s ssererreneriiiieeiinnenns 2
E 131 MS01A0572 -y",?:‘:,\'q ............................... Spring - e 2
E 901 MB60OE 1956 Doty H3e e Connecting rod assy ==+ -c-=rrrereres 1
E 902 ME10E0452 YRS GRINER )T Hook shaft bushing (R) assy--------" 1
9 PLK-EQ504



X-YT—T JLHHEQ)
X-Y TABLE MECHANISM(1)

(105)

10



[FIX-YT—2 JLE4E(1)
X-Y TABLE MECHANISM (1)

Fig ZE® #fa—F o & Description e
no. Mod. Parts no. Amt. Req
F 101 M95003021 Oyhg7H95R I MEX12-ccerevrnannnenn Bolt MEX12 reeerermimeen e, 8
F 102 M80511050 B R e Washer G crerrereraneenionnanann. 8
F 103 MEQ3A0601 T—BRYDELE (Y)eor e Motor mounting plate Y-=++---vevveenn 1

F 104 M95001001 ﬂﬂ“l’ﬂ“)‘f{‘/ MAXGB:--rrvrrernrvoenaannns Screw MaAXB--rccecerercecenanninan. 4
F 105 MEOQ3AQ722 BTN T eeeeeeee e Pinion gear-«-« -+ rerereeriiaiiii, 2
F 106 M95061095 ATUE U F=fee et “- Stepping motor- ==t errrrarenein.. 2
F 107 M34003021 AT FYHH b MAXT2: e v vneereinnnnnn. Bolt MAX12++++ererunereeieinnniia. 10
F 108 MEO3AQ901 TG (Y ) e Rack Yrsrrrrreoeno i, 1

F 109 M85001021 OYBITFT YRR NP MEXTGecercrerenrenenns Bolt MSX16 - cerverrermnnanunnnnennnn

F 110 M91003070 R =7 g 10 cevmee e Ball bushing 10 - ccvrreeenvenan.n.

Fi1i MEO03A1901 NG IE e Rack adapter Y--«-r-rerremnerennnaes 1
F112 MEQ5A0390 YRy el Linear shaft Y-+ r-creornrecnnennnn, 1

F 113 M94037021 OyBI7F9RR ZUR L MAX12-ccenvvrnnn-. Bolt MAX12- -t renttiomenannnnnnnn.. 3
F114 M90422050 B R R Greeeeee Washer §++----rceriveniiniiaaa.. 2

F 115 M92011070 B A Ty e Ball bearing- -+« rs-reecercnrei., 1
F116 M90421050 b 2 1 S Washer 4e-cscvrecrermmeiaenaiiannns 2
F117 MEO3A0788 R I e e Bearing supporters««+++teesrereasnsn i
F118 MEO3A1601 EGRIFAR () reermme e Motor mountig plate X------------0... 1

11

PLK-E0504



X-YF—T )L k& (2)
X-Y TABLE MECHANISM(2)

(117) 124 125 (116) {115

12



[GIX-YT—T L4 (2)
X=Y TABLE MECHANISM (2)

Fig %% #&3—k A Description HE
no. Mod.  Parts no. Amt. Reg,
G 101 MEO3A2339 B = (L) e eeeme e Cover L - rerrerrmmceninaiinnnnns 1
G 102 M90921002 ET4S 9/64(40)KB -+ r v rrrr e Screw 9/64(40)X8 - rrrrennaarnin. 4
G 103 M94036021 Oyh97H0FH 2UE Wk MAX10-eeeemene Bolt MAXT10- v veremnenininaeinn 6
G 104 MEQ5AQ0957 YU DaF A=A (L)rreeerrrmrmrreereenenns Fixed race Y (L)--evvvrrrrreeenennens, 1
G 105 M98008070 qA9F 7 §/32- oo Steel ball 5/32 - -rerremennninnn 62
G 106 MEQ3A3339 YjJ,\‘_,fg ............................... Cover plate Yerrreerreerieninani, 1
G 107 M93003021 OyhI7F9%5F Wb M3XBrrrerrrrreneanans Bolt- M3X6Brreereerseereniinnneeaanan, 9
G 108 M91003022 OYASR b MAXB-remrreen e enans Bolt MAX8:+trrrrrrrrensiennenennnn. 4
G 109 MEOQ5A0477 Y DAY (UMY e e v e ermanei i Rear stopper Y---reecersereencnanenss 1
G110 MEO5A1957 Y 9AFAU=A (R)rrevvvvrennreannanannns Fixedrace Y {R)--v-ovorrrnveeennaaan, 1
G111 MEQO3A4339 AR ¢ 2 ) R R R R R PP PP R R Cover Recrreeererinniiniiininennnan 1
G112 MEQ3A1477 YARYA (RI)evvvrmnmmersnnenrnnnennnns Front stopper Yr-r-rrereersereeeenans 2
G113 MS09A1914 PG (Y)rrormererenreneeenesnnaneaanns Retainer Y-sereerreverrererennnaernns 9
G114 MEQ3A2957 N L 1 R AR Movable race Yeceerveereeaeanncenn. 1
G115 MS4002017 BITAITIE MEAXB - ceeecennneenrnannen Bolt MAX8-c+r-reererantnsenennnnan. 4
G116 MS02A3477 ARSI Xemoremeeeeieaieee i Stopper Xr--eserrerrrateanaiiannnis 2
G117 MEOQ3A3957 X AT AR ereeeenamrennennenen, Fixed race Xes-tererrerceorresercnen 2
G 118 M94038021 Dyh97+HIFR GUF WL MAX16---remenen e Bolt M4X16------rceveeerrieerennnns 4
G119 MS02A4477 ARSI Xorroeo i Stopper Xr--rr-rreratraneatiiiaean. 2
G 120 MEQ3A4957 U 2Ty SRR T Movable race Xe---rereverraeraenannnn 1
G 121 MS08AQS14 DT—=F (X)roveremererennmeieeennnnne. Retainer Xrsreeeeareeertoniinnancanns 2
G 122 M93007020 OyAITHIFEARY MIXT0: o veeeeeneonns Screw M3X10-: - -crerereirnneana. 1
G123 MEO3A2901 S (X)evrnrnmrnernnrenerenciniinennaaes Rack Xrrerrrerreonneraeatansnnaanans 1
G124 M90432038 T IYLFA LY MAX30----rvvrrrenenns Screw M4AX30 «crvveeerenenarannaaan. 2
G125 M91004045 b DR R Nut M4r-crereeereniiiiiineieinnnnns 2
13 PLK-E0504



THP X HAE()
WORK HOLDER MECHANISM(1)

22

L me |

(117

136

140

14



[H] M0 2 4% (1)
WORK HOLDER MECHANISM (1)

Fig %8 H&Ha—F m % Description #e
no. Mod. Parts no. Amt. Req
H 101 M95007021 ByhITFIFR ME MEX40- - -vvvvrevnrnnan Bolt M5X40: - -cvvvenrmirnmeneninan, 1
H 102 M91382045 Fobh MG e NUt MG crerrrrrrareneeannraneiananns 1
H 103 M90511050 BR R Gereree Washer Gerrerrreeserinaienninnenan.. 1
H 104 M94001021 OYh9TFIER NP MAXGenerreennnennnnn. Bolt MAX6Gerr-voreereroroseananoaannn 1
H 105 MAT10A0950 LI e et e e e e LEVEp - rrrrerrar e, 1
H 106 MA10A0729 L L T U Spring - ettt 1
H 107 MEQ5A0454 D L Shafter-rr ettt iiiinanens 1
H 108 M91109002 B4 11/64(40)XT -+ v vvvvvvrreeeennnnn. Screw 11/64(40)XT - crrrrmrrvneens. 1
H 109 MA‘I OA]QSO l,]\ I I T N T L T T IV Lever ................................ ]
H 110 MEOSAQ910 L]/ R Linkrerrmerernieeiinaiiiiiiiienneaes 1
H1t1 M91137015 bRV Y% 11/64(40) v vvenvenrnannn Screw 11/64(40) -+ vevrrrreeennreens 1
H 112 MOT116002 54" 11/64(40)XB-« - vvrrvvrrennennns Screw 11/64(40)X8- - -+ --cvrereness 4
H113 ME10A1758 Tk T P 1
H114 M95009021 OYBIT7FVER N, MEXB v oerrerrreanenann Bolt MEXB -rrreeernroararcaneecnnnna 9
H115 MEQ3E2519 VI I R R Solenoid assy - rerrrereraaaaeaans 1
H 116 M95011021 OybIT YRR Wb MEX25e oo -veevrennennn Bolt M5X25+ -+ svnreeenunrnansenannn. 2
H117 M90505065 ERGRAT 5 eereeeceeiiie e E-type retaining ring 5----------rorent 10
H118 ME10A0743 2 N Y SR Guide plater-cscrerernraeeaiiaini.. 2
H119 ME10A3910 B R Link Acrerermrereracanci i canneanns 2
H 120 M91127015 B3 Y% 11/64(40) -+ verrernnnnnn. Screw 11/64(40)- -« =crnreranenncnne
H 121 M90543060 | I | = I 1
H 122 ME10A0352 7]7_ ................................... Collare s rcvererneceienaiaineiannann. 1
H 123 ME10A2910 LY 2 = T Link Brrreoeroorrroaanaaciacannanennns 2
H 124 M90619060 [l LR L T, Pin Grerrerrrrrtonrnaeacinsiananeeans 2
H 125 ME10A4910 1)17 Crrretrer ettt crotenaatsaannnnans Link Cremrrererereneinnnciieneaeianes 2
H 126 M90622060 [ SRR T T I, Pin Grerrrrrreeersrmceaneaainicananaa, 1
H 127 ME 10A5910 o S Link Sreererarernmereanncnninrnenanes 2
H 128 MOO518060  AFYTE ™Y RG--vrvrvreremennnenneneanens Snap pin RS - rrreereaecanaren 1
H 129 M85015021 OURI7FIFR Wb MEX20 v everereennins Bolt M5X20: - - terrmreerrernnennnn. 2
H 130 M90620060 ET Ereeeamre et eieiiiiieaaaas = T 1
H 131 M90623060 BT He oo e e e i e O 1
H 132 ME 10A0454 AT e Shaftes ettt 1
H 133 M396001070 a1y B s B Ball bushing 12-+--«---cviiiiienn, 1
H 134 ME10A0267 FHIABARI Lo Bushing -« -oererrrmmeeneia.. 1
H 135 M81060021 RYAYT7TIFR L MAXTO - vvvnmmnnnnnn. Bolt M4X 10« nvvvevmnnnnnnnnnnn.. 4
H 136 MS14A0416 b R L L T Cushion -« rerrermneeneiaeenn, 1
H 137 MEQ5A0257 b Pressure plate--=rrrrrrreareeneenens 1
H 138 MBO3A0802 YR AL Guide pin----rrrrrii i 1
H 139 MS33004021 Oyhd7HIFFR N M3XG reereeereeaennn, Bolt M3X5: - rerrnmeterenarirerannnn. 4
H 140 M96033021 OYAITFIEH TR AL MEXT12- -+ vvnnnnns BOM MBX12:« v vvreees e, 1
H 141 MEQ5A0339 AFAN AN = Slide cover - v reecmracnannan 1
H 142 MSO1A2572 "))LV_#-I\'? ............................... SPring e e reer e 1
H 143 MB60A0780 ﬂ'\)bﬁ‘— ................................. Holder =+ crmrermrmminnniinnnannens 1
H 144 M94001017 YITAIT9E MAXT0 oo ae Bolt MAX10--creeereeniiinninans. 2
15 PLK-E0504



NP ZBEQ)
WORK HOLDER MECHANISM(2)

106

140 @/(137) @@

16



(U141} 4 % BE4E(2)
WORK HOLDER MECHANISM (2)

Fig #£% #&Ha—K n A Description HE
no. Mod. Parts no. Amt. Req
J 101 M91139015 o X DES 11/64(40) - vvvrveevnenn-. Screw 11/64(40) - -vvrerrreecnennn 4
J 102 ME10AQ0910 D R [ 2
J 103 M90901020 D7 F 94 A4S 9/64(40)X3.5+ v » - Screw 9/64(40)X3.5 o errrrinienn 8
J 104 M$1109002 ET2Y 11/64(40)XT v evverevnrvneennnns Screw 11/64(40)X7 - -erevvrneenses 2
J 105 ME 10A0429 B T er e Pressure lever Bee rrreerecerncineies 2
J 106 MFO0A 1352 jﬁ_ ................................... Collar=--crveereereiniensienna... 4
J 107 M90943002 TAETRY B/B4(A0)XS -+ vmvvmnnmennns Screw 9/64(40)X5+ v rrrrrairaieecn. 4
J 108 ME10A0266 FHILA = v e s Pressure lever Arseveeerrrscenernenes 2
J 109 MB60AD477 F TR R T L StOpPEr: - tce e e, 2
J 110 MEQ5A0572 ﬂ)}],?;\;,\‘* ....................... feecaen Spring-trecerceance e 2
J 111 M91137015 [ SEUX VLR 1/64{(40) -« cvervrcercanns Screw 11/64(40) - -vreevrrnessennas 2
J 112 M99002052 9I1~7 9% 1417003-41006 - - v vve-ue Wave washer 1417003~41006- << -+ - - - 2
J 113 ME10A1266 AHI N =i Pressure lever G-r-rreserrsrnecianrns 2
J 114 M90817060 [ I L R = O = 1 1
J 115 M85004017 ﬁ77_"{'/'7“/|‘ MEX16 v ceeenerrecnnscaaran Bolt MBX16 --rrvrereceeenesccaansanan 2
J 116 M90511050 b2 S T T Washer 5ecrterrerseracnainrencnannas 6
J 117 MEO5A0455 T s R R LT LT L T T T U Bracket-+ - reserrecectresoncasions 1
J 118 M91050020 OuBITTIRIARY MAXG- - eorevveccacnns Screw M4X5-:+eervrvernenearanie.. 2
J 119 MS08A1454 D/ R Shaft--rcceereececantcennnnnracaseanns 1
“J 120 M91003070 R =T YUn 107 v reeransnrnnriennesnesss Ball bushing 10+« -« =+ cesrearrocrsn.c- i
J 121 MS08A0692 NG U e Bearing housing-+«-----+ --ccseuesass 1
J 122 ME10A0457 Ly ] Ny g e Slider - rerrrrrtananatae e canaas 1
J 123 ME10A1601 N2 R R L T T T Bracket---cerrresessianenrcnceaincas 1
J 124 M90818060 E7 =60 corrmerenrreananaananaacannns Pin L=60c creacererarenrmenecuiusnnna, 1
J 125 ME10A1454 L R R R RS R T T Connecting shaftrr-sssseorseeercnna.s 1
J 126 ME10A0729 [ 3 1 S NN SPringrrsrrerererrermeeeiiiiinisian. 1
J 127 ME 10A0308 AHYTIR e Work holder arm=+ s+t reorirvercnnnn. 1
J 128 ME10A0307 b/ B 7 o A Work holder guide+++--c--scveaeccnnns 1
J 129 ME10A6339 1 A YT COVEr- s ereresceensnnranianannanes 1
J 130 M94006017 FITAIHYR MAX16-c-verer e, Bolt MAX T cverermrencnaiinnnnnen. 4
J 131 MS1400010 p-lj»aj::/‘ MAXB o rrroerraraeaienanannnnn, Screw MAXB ervemreennriirenacennnnn 2
J 132 M90422050 L 1 N R Washer §-cverrrvremnnrnneeeeennasnn. 2
J 133 M94007017 TIFAVIF MEXT12- - ovemee et Bolt MAX12 +evvnemenenncninnennnn, 2
J 134 M95002017 EITAUT Y MBX12--ceveennnnnannn, Bolt MEBXT12 - e e 2
J 135 ME 10A0601 AHIMUE 4G Clamp foot-«=-cr-rrrrmeremaie.. 1
J 136 M94035021 O Ve WES D% I AN VD ¢ B Bolt M4X8: -+t revrereriiininnn., 2
J 137 M90421050 LI I S Washer 4+-c-crvermoronmeniininnnn, 3
J 138 M94009021 OhHITFUER L MAXE - r e Bolt MAX5: v ereeroiemnnnnnnnnanan, 1
J 139 MB60A0196 ,{:/L;\—,";,m ............................... Clamp stopper--« - rtsterrrresennen. 1
J 140 MEO5A0105 B S T S Clamp frame- - ==+ errrereecnnnan. 1
J 141 M90511056 BITAITYR MOXBe e eeee i Bolt MOXB:vrvrerrerormennnnannnnenn. 2
J 142 MEO5A0272 ;MI).,(/); ................................ Feed plate - errrrrmermnmrnernien. 1
17 PLK~E0504



SRS
THREAD TRIMMING MECHANISM

101

139 (107) (108) (109) 140

105
141

142

115

116 118,119 117

{150)

18



[KIR UV
THREAD TRIMMING MECHANISM

Fig ZE FHa—F m A Description HE
no. Mod.  Parts no. Amt. Reg
K101 M91127015 E745° 3 09% 11/64(40) - vvvvnrenennns Screw 11/64(40)- - --revvrerenenn. 1
K 102 M90802002 EF407 1/8(44)XT - v v vrrmneeerneenanns Screw 1/8(44)XT -« v rervvrvnennennnnes 2
K 103 MF36A0750 o | B I Holder =+ s+ revermerenianinnaeneann. 1
K 104 MF90A0361 tl'Tﬁ:?* ................................. Bracket s strveremereenaninnnnnian., 1
K 105 MS07A0228 D R Crankerrrrreetsroraneestnnnnnenanas 1
K 108 M91112002 B39 11/64(40)X12- ++vvvvenrrnnnnenn. Screw 11/64(40)X12- -+ rvevevrnennnes 1
K 107 M91004045 FyUbMA-eeeeree i NUtM4seeee e e i 4
K 108 M90424053 NAY R G 4eree e Spring washer 4+ -=+-ererrerieannnns 4
K 109 M90421050 I 3 T T Washer 4-+--rceerrteranenniennnannn 4
K110 M91382045 FUP MG e NUut MO srrreereae e ns 2
K11t MN60AO750 e R R R R R R R L E R R Ty o 1
K112 MEOSEQ519 ARINAIUIAE e Solenoid (thread release)---«---+-+--- 1
K113 MEO5A0509 yb/“.'}\lj-yl]—,fg ......................... Solenoid bracket- =+ s ccceerreaaenan. 1
K114 M95005017 BITAIFIF MEXT0 o v eene et Bolt MOXTQ - romereecreinmnnerannanan 2
K115 ME10EQ746 7[,;\::/7'“,7,{1\1 .......................... Flexible wire ASSy et e 1
K116 M91054004 SW-PW7 524 FA LY MAXB---o-oerenses Screw M4X8:«werrrrreereian e, 1
K117 M90990002 a2 S 7. 5 ¢ Screw MAXB-cerereoreeteiiinenanan 4
K118 MBOS5A0470 AN B cee et Slide plates* s - c-=creeeriiiriatann 1
K119 MBO5SA0797 P By 2 P R Film sheet- escrerreeeancanrneannanns 1
K 120 M90605010 B2 3/32(56)X2.8 v -vrrrrrearneraonnn Screw 3/32(56)X2.8 - --reoreeranaacn 2
K121 MSO03A1101 NS D22 e Needle plate -+ rrrrseeseeenennan.n. 1
K 122 MS01A1476 AR = Spacers - et e 1
K123 MA10B2476 N B Spacer= - e rrrecrreeaaieataniaann 1
K124 MS14A0838 B O R R T TR Fixed knife-s+ssccrvecaneeanaananann. 1
K125 M90906003 VIETHY 9/764(40)X3.2-+vvvennrnnnnns Screw 9/64(40)X3.2- - - rrerererinnt 4
K 126 MS03B0838 T Movable knifer-- vcrrvcveeeen. 1
K 127 M96004052 LBy Ay LD O Wave washer G« = ccceecieacncnnons 1
K 128 M91129015 B4 3 U0% 11/64(40) -+ v e vie i it Screw 11/64(40)--vcnvvrerrnreaenns 1
K 129 M91222001 AR MEXBr-rrvereererarecetanainnn, Screw MOXB--+crererereneceananannan 1
K 130 MSO1A5454 UNYES G Stepped pin--cccccrrerrrei e 1
K 131 M91214015 B3 5 U0% 3/16(28) - vrevrereeninenn. Screw 3/16(28)- -« cevurerenenanns 1
K 132 MAZ20A0392 FATR T (F)rervmrmeee e, knife driving crank (3)---«-vcereeennes 1
K 133 MSO01A0192 P A SRR I Leaf spring---=sstecrrrremrennnnnnns 1
K134 M80513065 EDGRAT 2.5 cr e, E-type retaining ring 2.5-++++ccceve.n 1
K 135 MSO03A1910 L R RIS [T R I Iy 1
K 136 M90102017 FUETUYE 11/64(40) v emevrvnrennenn. Bolt 11/64(40) -+ - -vrerervrvennnanns 1
K 137 MEO3E0975 YR IV 98T () erreererrerrriennnn. Connecting rod (horizontal):---------- 1
K 138 MSO1E0430 AR BT e L 1
K 138 M95003021 OVAITFIFE Wb MEX12eeveevnnennnnnns Bolt MOX12-----xrrveremenennennannnn 3
K 140 M91056004 SW-PWI' 5T/ FA 3L MAX1Q-c--nerenree Screw M4X10:----rreeerrrinaaennn. 3
K141 MS14A3601 YUIAR YU AR e Solenoid bracket-+s+--rcerrrereena 1
K 142 ME10E2519 APRYIL IR e Solenoid (thread trim)-«---+-v-eenve-- 1
K 143 M81576045 FUbMB oo NUt MBesererrmeeoernnneninnaneannns 1
K 144 M91652020 T MBX35 v rreemneneniiiiiaenas Screw MBX35 - -rrrreerernnninnnnns 1
K 145 MSO1A0348 7]1_\/7 ................................. Shaftrereerrerrrrrrienereienennenen 1
K 146 MSO1A1572 T EN R Spring:- =ttt vt 1
K 147 MSO1E0351 B AT hZ e Cam follower assy« -« rerreoreeens 1
K 148 M91104045 Foub 11/64(40) «--vevveenrenaiinnnne, Nut 11/64(40) c---vevevvnnnnnnennnn. 2
K 149 M95004021 Byh)TFDF RIS MEXG e vv e Screw MOX5: - rreererrerineeannn.. 4
K 150 M90101017 FUFE Y% 11/64(40) - -ovrrvvvnneeenen. Bolt 11/64(40) -+ vvvevrrcrnraneenn.. 3
K 151 MSO1E0975 OyN IURNAZ9T (BF) v vverencennsnnnanan Connecting rod (vertical)«««--«»-=c--- 1
K 152 MS08AQ708 I R e e e HOOK: s v vereenmmnnmanansseneraannans 1
K 153 MSO01A2572 U TEN R SPring: + s rerr s 1
K 154 MS08A0454 D R e Shaftesrrrereererretenananiiienennnns 1
K 155 MS01A2392 FROEGGT Q) knife driving crank (2)-+---creevreenne 1
K 156 M91109045 O Fub 11/64(40)- -+ vvvmnmrrenn.ts Long nut 11/64(40)- -+« -neveerenecnn. 1
K 157 MS01A1392 FAOE T (1) eere e knife driving crank (1)++-v-ceerevenen. 1
K 158 M90511050 B G e Washer Grereererieneeeinaineaenaan, 1
K 159 M90504053 NI D R G Spring washer Gr--rveereneeieaanan. 1
K 160 M91108001 FARYT 11/764(40)X5.5 v vreeernrennnn. Screw 11/64(40)X5.5- - --vrvmrvmnns 1
K 901 MS01A3352 AT T e Collar asgy- s rrmreroenreecaeens 2
19 PLK-E0504



hIR A R
PRESSER FOOT MECHANISM

1 X~ (109)
17— g [/& 10

109 130 )

108 iﬂ
131

u
132

133

Ie—C0O

20



[L1hifz 48
PRESSER FOOT MECHANISM

Fig Z# FsHaI—F B Description #He
no. Mod. Parts no. Amt. Req
L 101 M91801035 W34V 9/32(28)X3G-vererrrenereiens Thumb screw 9/32(28)X35- ===+« -+ 1
L 102 M91802045 T"]I‘ 9/32(28) .......................... Nut 9/32(28) ......................... 1
L 103 ME10A0261 AHTIFIPEIE o ermer e Bracket---=----trrreereerrrenaeaaons 1
L 104 M91054004  SW~PW773AFA3Y MAX8:--mvveess Screw MAXB:----rerrserrrinennnnns 2
L 105 ME10A0572 Y TEIN R SPring == rrrrr st 1
L 106 MS03A6154 FUTAN Greerrmmere e ees Spring guide bar- v 1
L 107 M91689015 EFRY T UV 1/4(40) v vvrvie e Screw 1/4(40)- -+ rsmmrrrrerreseeoees 1
L 108 MG30B0226 FHIAGHY T cvrereermrrere i eeeeeen SuppOrter-=tr-rr e 1
L 109 M91688015 EIR B UYE 1/A(40) - m e Screw 1/4(40)- - revrrrrrereeneses 4
L 110 ME10AG6910 N B AR R R R R Link-eereorreormoreseemcnaeraeconns 1
L1111 ME10A0763 A LHTUY e ermrnmar e Bell granker-s-rreserrerrreeresonnans 1
L112 ME10A7910 D IR R R ik ecerrrmmrerrssenenees et 1
L113 M91053020  Myh/THUERARY MAXE-wrreorerereess Screw M4XEerer--rssrmrnrrmeesanness 3
L114 M99006063 YN YFS e Pinesccreerrrrremsrearancenaoenaaen, 1
L 115 M90908003  VIETHY ™ G/64(40)XE- - == v revreseesess Screw 9/64(40)X6 - - rrre e 1
L116 MN70A1780 oy AR AR Holder == -rsssssrrerennunnmecaannns 1
L117 MG30A0740 JIIbreerere e Feltrcrsrererrersannorecnesccinennn 1
L 118 ME10A1956 Py AR R R R R R R Linkeeersrroremerenccaseaaannanecenns 1
L 119 MS02E0460 UL o R R R Arm shaft aggy--=tcsersrrrrrrorsceees 1
L 120 MG30A0833 J L L LR R R R LR TR R Bushing---r=rrerrmreerrmrenesrrnnns 2
L 121 M91603003  WLEFFY 1/4(40)X16-r-vremmrrrrermnees Screw 1/4(40)X16+rr=-vuuemenzeseees 1
L122 M91572045 U Fyb X075 -crccrmerrererereenees: U-nut BX0.75ccrrrerererrnrmaccacnns 1
L 123 M90631050 HH R Grormrrroemrrm e Washer Gr-rererreecnerrmrcanaaanas 1
124 ME10A0956 7 Y R R R R R R R R R Crank rod----=resserrrereerancnnns, 1
1 125 M91551015 TR UYL MEercrroreerrmmmemn e BOR MG -rssrrrrrrrsamcrecneamaaeene: 1
L 126 MF60A0700 t)ﬂ,{a,\’z‘ ............................. Holder ............................... 1
L 127 MG30B0740 JIJUherere e | R 1
L128 M90325065 CHGPAT 25 - wvmrrrr s reeeens C—type retaining ring 25+ =+ -=r-+" 1
L129 M91606001 FA%Y 1/74(40)XE-- - emmrsmme e Screw 1/4(40)X6: - xcrreremmmeneenes 2
L 130 M93202045 YIRS 1/228)K43-rvvmrmrmrermne e Thumb screw 1/2(28)X43-----------+- 1
L 131 M93202047 Fyb 1/2(28) ~rerevermrnnrecaenenennnn, Nut 1/2(28)-scvrrrrrammrreranecn e 1
L 132 MSQ03A0703 FUF IR e e e Presser bar guide------rereerares 1
L 133 MS0632050 QYRR G Washer Grerrevmrrrermmrrenmreeocrones 1
L 134 MS03A1572 D A £ 2 N R AR R R Spring---rrrerrr e 1
L 135 MG75A0265 FHIR DA Foeerree e Presser bar holder--«+--=-oemreere-- 1
L 136 M91506001 A%y 15/64(28)XE - -« r-mvmersreess Screw 15/64(28)XB - -vvrrrreseee 1
L 137 MF10A0267 AHIR AR e vv e Bushing «--serrererrsmnrrsreseees 1
L 138 MS03A0262 AHIR Y- Presser bar----- - srrerrrrneeaaaan 1
L 139 M90922002  £7HY 9/64(A0)XB- v rrr e Screw 9/64(40)X8r -+ v rer s 1
L 140 MB60A1626 I N 1y T N RRRR R Needle guard------=--errrreereersees 1
L 141 MV30A0256 iHI 3 Presser foot (h3-teerrrrrrrrareceeos 1
L 901 MG30A0760 ,\‘j:/"/lJ‘/7597‘— ........................... Eccentric cam assy----- ="t re- 1
L 802 MS02A0463 BT (R )rerer e Arm (right) ........................... 1
21 PLK-E0504



hiRZ b FiiE
PRESSER BAR LIFTING MECHANISM

101

102

103

22



IMIhiR X LITH4E
PRESSER BAR LIFTING MECHANISM

Fig Z® #h&@a—F B % Description S
no. Mod.  Parts no. Amt. Reg.
M 101 MOT116002  EFHY T1/B4(40)XB- - rrmrerersrseess Screw 11/64(40)X8x -+ -=vrrrsrsense 4
M 102 M94001021 Oyho7HYRE D MAXE- - v rvvmeeermeeees Bolt M4XGr-reerevrerrrrernerommeecss 2
M 103 MEOQ5A1509 YUJAN RYI A G enrmneeenr e Bracket:-rrerrrrrorrmrmreseme s 1
M 104 M95009021 AyhTHIFER b MEXE- v vrmmrersmeeee Bolt MEXGew - vrrrsmmrmrnssersesenes 3
M 105 M95018021 U‘ﬁ]b?j")#’ﬂ'\')bl‘ MAXB-errrerrmceneneess Bol M4X8errvvrerrrerermrrmernroesss 3
M 106 M90422050 ﬂﬁ? Y R R ER R R Washer 4e--crrecrrersrmmeneeccnnrees 2
M 107 MEO5A1477 ARG o e Stoppers--rrrrrrresrer e 1
M 108 MEOQ5A0419 I L R AR Rubber cushion=-t--tsrrerrerererrer 1
M 109 MEQS5E2519 \/l//,ﬂ.’gsl)p} ............................ Solenoid assy -t 1
M 110 M91054004 SW-PWT'5T4 A RS MAXB-rrverenneeee Screw M4XB:--revrrrrrmrrrermnersos 2
M 111 MEO5A0429 4)‘*}1{9 ................................ Supporters st 1
M 112 M91056004  SW-PW7'ST{FTA2Y MAXT0----vrrrneee Screw MAX10: - crrserenmmnmreesees 4
M 113 MEOSEQ770 N G i N L R R LR Base plate assy-=-=-rrrssorrrer e 1
M114 K14592221040 EBAPATT 4ovvcennrennronsnnsenannens E-type retaining ring frooreororronmrens 4
M 15 MS0546060 IR R R PR R R LR R Pin-ecrmrrrmrrrsserrr e 1
M 116 MEOS5A1910 I/ R R R R RR TR LR LR Link:--ecerrerenmerermmronnaanencsens 2
M 117 MEO5A0352 7J'_7" ................................... Collaps rrerrrrersrrmmnrerceermnenes 2
M 118 M90547060 YRR R L LR R R [ L R 1
M 119 MEO5A0950 DIV —romeemmsm e e Levers - - rrrrrerrrmerraie e 1
"M 120 MEO5A1454 T TR A Shaftr-rerrrrrrerreorssmenance s 1
M 121 M91219015 B34 8 Y% 3/16(28) -rrerrrrerereenees Screw 3/16(28)« <« ------rmresrrmie s 2
M 122 MEO5A1950 T R R R R R [ L LCEEEEREL LR, 1
M 123 MEO5A0738 % 70 PR R T PR PR PR LR ERE LSRR Linkeerrrmreomeserreoraremocrcanmnrrs 1
M 124 M9O1131002  t3%Y 11/64(40)XB.5x-cc vxsrerrsneees Screw 11/64(40)X6.5-----r=sss -=0" 1
M 125 ME10A1252 7]’*)‘17‘]"[;/\'—- ........................... Lifting lever:--srrererermssmrnrenrees 1
M 126 MF70A0350 AR AL emrrerrmme s Plate cam-+-r=*r=sr = 1
M 127 M90423060 ARV AE e eere e = R LR TR 1
M 128 M91515022 R UYF 15/64(28)- - --vemrmrmrene e Bolt 15/64(28)-++rrrerremommnrres 1
23 PLK-E0504



WIPER MECHANISM

Nl 7 1/3—#5t8

106

116

11

24



[N} DA —H4E
WIPER MECHANISM

Fig Z& I&I3—F L Description e
no. Mod. _ Parts no. Amt. Reg.
N 101 M91058004 SW-PW7 54 FA %" M4XBr--rvvmeeeeee Screw MAXB:«---ermmeressraneeens 2
N 102 M91054004  SW-PW7'IT4FA Y MAXG:-wwreoreeees Screw MAXB: =« r-rrrrrersrrrereenes 4
N 103 MEOQ5A0508 ‘b‘)‘/ﬁi’“ﬁﬂ') ........................... Cable (stop BZ)errerernrmer s 1

N 104 ME10E3601 },l)vi;—,{l)‘( ................................ Bracket-=--sreerrrmreerrrem e 1

N 105 MB60A0915 DV R R R L L LR Lock ringrr--rrrrerresrereremcees 1

N 106 MEOQO5E1519 '74/\5—‘11‘//'”*' .......................... Solenoid (Wiper) ...................... 1

N 107 MS0317050 B R Bovrrmrmcran e Washer 3erererrrrrrmmmrrenenennesees 2
N 108 M90307053 S S EERR R TR R Spring washer 3--r-rrerrsereeeees 2
N 109 M90875045 b M3erererorrrr s NUt M3 smreerrremreesnreaenaneens ]
N 110 MS02E0983 IS L DR R R R R Wiper crank Tr-seeroeoeorrosreenees 1
N 111 M90802003 TETEY 1/8(44IKA.5- - rmrerreenes Screw 1/8(44)X4.5: -+ -vrevrrenees 4
N 112 MSO3EQ981 LI L DR R R R R AR Wiper crank 2----ererrrsersm e 1

N 113 MB60OE0982 AN =G freemrmere s Wiper adapter:=«-r-rerrecrrrres e 1

N 114 MS03A1530 g,{,\°_:/'9 .............................. Wiper shaft----rermrmeeeeoomnmnsens 1

N 115 M91057020 0‘77]777"‘)‘*\4“}*:/- M3X4rrrmrrrrrroenees Screw M3X4rreereeremrareanaenennens 1

N 116 MS03A3980 FJf [\ e s emm e Wiper:-seerrmmrsmrmrrmrrm e 1
N 901 MEOQOSEQ484 7]-:/;1;@*/%,{.7;75 ........................ Switch assyrsrrrerrrorresrs e 1
N 902 MB60E3339 BN =G (TR =YF) v Cover assy {with buzzer)--=++=----c-- 1

25 PLK-E0504



OIL LUBRICATION MECHANISM

[P] #&:misis

121

(105)

126

(108)

128

116

26



[PliaimtRsE
OIL LUBRICATION MECHANISM

Fig Z®E #&a—F o A Description HE
no. Mod. Parts no. Amt. Req.
P 101 ME]0A1780 ;';n,g' .................................. Holder ............................... 1
P 102 MF1OA2740 71}[* .................................. Feltrrrrrrerarereoeraaennennenenns 1
P 103 MF60A0742 751 ..................................... Cap ................................. 1
P 104 M94003099 FAOYS" AB=3N =rreverreer e Nylon clip AB=3N-cerrerrerreeras 1
P 105 M91054004 SW-PW7 5V AFA %Y MAXBew-ervrvenres Screw M4XB-rererrremmcrmencermeees 8
P 106 MFO0A2780 ;';”,5(' .................................. Holder: = rrreeormrrrrmmmmsermeenonnss 1
P 107 MS03A0688 ,\°,f7" (0453 EEE R R R R R T Pipe-rrorrerere e 1
P 108 MN10A0135 ;r,m,ly‘_:/' ............................. Oil gauge-~--errrerrrrrrseese i 2
P 109 MSO1A8796 ﬂi}lﬁ' .................................. Holder-==+  rrrreereereremnneenaanns: 1
P 110 MEO3EO688 N ATEEIZ (90V DR RT)eovvveeeeenes Oil pipe assy (drive shaft bushing F)- - 1
P 1 1 ] MSO‘]A! 740 711["‘ .................................. Felt ...................... s e maececeena i 1
P 112 MS03A2780 % R P PR PR R R PR R Holder-- - rrrerrereensnrracensnaanns 1
P 113 MF80A0780 7“)[«9' .................................. Holder:-==rssserersrmseesmserenaaceen, 1
P 114 MSOBA074O 7111,}. .................................. Felt ................................. 1
P 115 M94007099 FAAUH)YT" AB=BN = -ercvnrrraraennn Nylon clip AB=6N=----cerrrrrreeeroeee 1
P 116 MEO3E1688 I\D'f7°t:E7E B i) R R R R PP PP Oil pipe assy (hook left)--+:-revvveee- 1
P 117 MEO3E2688 NATERIZ DV Fh) - eeeemees Oil pipe assy (hook center)-++:------ 1
P 118 MEO3E3688 NATERIZ (BT 3F)ermerererimranenee Oil pipe assy (hook right)-------=---- 1
P 119 MEOQ5SE0688 INATERIZ (AUYUNY) e reeerere e Oil pipe assy (eccentric cam)------+-* 1
P 120 MEQ3E4688  NATEEIT (WJH'D)---everememeemmeeeees Oil pipe assy (needle bar)«-«---------- 1
P 121 MEO3E5688 NWATEEIT (Lo YhY)-meeeraeanneenens Oil pipe assy (connecting rod)---+---+- 1
P 122 MEO3E6688 NATERIZ IV DA Fh)rememeeeenens Oil pipe assy (drive shaft bushing C)--- 1
P 123 MF60A5740 71}[,'\ .................................. Felt ................................. ]
P 124 MEO3E7688 WATEEIZ B9 N Jym)-remmeeeeens Oil pipe assy {(hook shaft bushing R)-- - 1
P 125 MS‘4A0740 71",'.. .................................. Felt ................................. 1
P 126 MB60A1780 E % R R R LR R R R Holder - rr-esserrerrreneeeraneannnes 1
P 127 MEO3E8688 NATEEIZ (AU)rrreremmmrrmmee Oil pipe assy (circulation)- -« -- 1
P 128 MSO1A9796 Y R R A Holder= r--eerrrrmcrsremnenamaacnnns 1

27 PLK-E0504



(Q BRI RRRR

CABLE COMPONENT & DETECTOR MECHANISM

o]
=44
~—

120

125

(111)

121

28



[QlEc# - BFE R
CABLE COMPONENT & DETECTOR MECHANISM

Fig Z& #&ma—k h B Description s
no. Mod. Parts no. Amt. Reg
Q 101 M91060021 QAT HIFR A MAXTO- o eeeeeeses Bolt MAXT0w+ == rennreermsernnsseeee 2
Q 102 MEQO3A2601 L AVEIRIVEE E D SRR Detector X mounting plate----=------ . 1
Q 103 MEO3E1484 R HYRAYF Koorormrrosemanreonreneces Detector Xrerrrrremrrrsrmsesseeaenn: 1
Q 104 M90971004  SW-PW7 534 FA %Y M3XT0:--eerereees Screw M3XI10- - rrresrrrrmnesansae 1
Q 105 M94001021 RyAITFIFR W MAXB:- v ecevrrememeeees Bolt MAX8-:--rrrrrsersrrrsescmrmees 2
Q 106 M90422050 i S R R Washer §ecrrrrrmemremaesosaneenen, 2
Q 107 MEQO3A2408 Y UPVEVEE GRS S R Holder plate assy Xr-+-rrsrmrserrrrenr 1

" Q108 M91058004 SW-PW7'574FA 3% MAXGe-ccrerreenns Sorew MAXEe er-rrrreserrrrenmasans 2
Q 109 MEO3A7339 YU A ERN = v Detector cover Yerrresrsriracooseaass 1
Q110 ME10A2780 F L UL S R R R R R Holder plate assy-«----== " o oo 1
Q111 M91054004 SW-PW7 574 FA' 2y M4X8r-rewrereenes Screw MAXB-«werrrrrmnerererrrrees 12
Q112 M94003099 FADUGY) ST AB=3N- - crerr e Nylon clip AB=3N-«srrererrrerreeeeee 1
Q113 MEO3E2484 :‘,)t»‘)7\47§ Yorrreroonssonionananenes Detector Y-rrrersrrrrrrsercreosenns: 1
Q114 M90317050 B Gerrerrrnrnnnecennrr e Washer 3+ cerereererseamcerrorenens 1
Q 115 M93011021 D‘77]77""/#'7F’]H‘ M3XT2ecrreermremmeneen Bol M3X12e - crrervmerennrrnenaranes 1
Q116 MEO3A3408 Y')”J?J"}?W ............................ Detector bracket Ys«t--errrreeerceres 1
Q117 MO1057004  SW-PW7'IT{FA%Y MAX20: - ---wvoee Screw MAX20« - - -rsrrmmrrsrreess 4
Q 118 MB60A0366 URYFF g s eerersmanreaersrereonrs Nylon bush:=sssrerrmrmreessnenreres 4
Q119 MB60A2352 ’7‘/9‘7?7"‘}"/:1'--"--'-"'-"'-"'="'--=Nylonbush .......................... 4
Q 120 M95003096 Y Y I ELEEE LR ERE R Print circuit board=-+=t---=rrecmreee> 1
Q 121 MEO03A6339 PA N —rre e Circuit board cover: = -eerrrresrens 1
Q122 MB60AS601 j*qu}yl;-,{g ........................... Connector panel---=---rrceessernee 1
Q123 MB60AS5780 Ny VRN B SR R R R Cord bushing (large)----erexssrmrcees 1
Q 124 MB6OABTB0 =k 779Ya ¥3ferrnrrrrrresrnerer e Cord bushing (small)-==«-=crecvreeeees 2
Q 125 K14M71725402 #—7°) (IY=f Yo rrmmmmcn e inacees Cable (Encoder)--»+srrrrrrecersersees 1

29 PLK-E0504



Rl ¥—7J)LEE%
TABLE & STAND

30



[R1F—7 L&

TABLE & STAND

Fig %% #&HI—F m Description 2

no. Mod. Parts no. Amt. Reg.
R 101 MEC3A0595 FUAB e Table top: - ctcrrrrnnrramaneenearaee 1

R 102 MB60A3957 S L EET T Ragil+ v+ v rrrrrennsnanornanenraasaenns 2

R 103 M90406040 PYFEIERY P 4.5X3Berrevermerermeenes Wooden screw @ 4.5X38----c---rrvn 4

R 104 MB60A0719 [ R LR Drawer =+ - rreeseroartrcsenenanss 1

R 105 MB60A1368 Fp APt Caster=- - rrrrremercrrteiaenerenn, 4

R 901 MBBOEO150 FRHHIET v Leg assy: - -rrrrr-rrrrmrneseneene i

31 PLK-E0504



FRERA)
ACCESSORIES(1)

32



[S1fHiEam(1)

ACCESSORIES(1)
Fig %X%= #&a—F A Description EE
no. Mod. Parts no. Amt. Reg
S 101 MS02A0128  IUUN DPXTTHIB v oeererncenaenennes Needie DPXTT#18: -« vvereeereeene. 4
S 102 MSO0SA0123 ;f“t'y .................................. Bobbin: - rrererreernnranniaaaa. 3
S 103 MS03A0417 AT (AFIFIN)-crvvmmmeeresrreereeeee Tire (for bobbin winder)- -+« ----:---- 1
S 104 MB60A0419 ;t;'rj:/)]'l_\ .............................. Rubber cushion s s -rrrrrececanae. 6
S 105 MF33E0193 ,”9.7.5(,{7397'- .......................... Cotton stand ASSy e eenes 1
S 106 MB60A1990 :f'—'97ﬂ‘7t6»f:r'4x7 ....................... Pattern data F/D - rverrrrrrenaenean. 1
S 107 M90513065 ERGFAT 2.8-ccvecrenemnrenniiinnnens E-type retaining ring 2.5- -+« -c-vns 5
S 108 MF01A0565 BN Fage Ay e Speed command disk adjusting plate- - - 1
S 109 M82510FUS t:l—l- ................................. FUSEr - rsrrorrrenrecansaeasarocaanan 2
S 110 M95004099 ey AR R LR R FuSE: -t rrerrerermnrertencesciannnns 2
S 111 MSO1A1976 D‘)ﬁ?ﬁ;"yl/)? Y R L Hexagonal wrench 4e-rceverorecennne . 1
S 112 MB18AT1479  DyAZE GLUTF 3revvrrvnrrennereeeenees Hexagonal wrench 3--+-cxrreermeenes 1
S 113 MB18A0479 OyhGER GUUF 2.5 crreeerrerrinnieianes Hexagonal wrench 2.5---«+------v-n- 1
S 114 MS10A0976 D‘J’JO?K")'/‘J? I IR R Hexagona' wrench 1.5 «reereroeecnen. 1
S 115 MN25A0479 OyAIE IUSF 1/16 7 recvrrrenereneaneney Hexagonal wrench 1/167 -+ ----xr--- 1
S 116 MSO08A0613 Ry PP T -reee et Head reste --c s-rererenneneannanon, 1
S 117 MFO6A1608 F?’{I\—_ (‘73'7) .......................... Screw driver (small) .................. 1
S 118 MF06A0608 BN = (Fam)errerrmorrecesreees Screw driver (middle)-<----rcreeerie- 1
S 119 MG33A0608 }':}4,\‘_ (9,{) .......................... Screw driver (Iarge) .................. 1
S 120 MG33A0479 ANTFIO=T4ecreernerrmeentnniiineiienns, Spanner 10-14-- -« ecereecannereces. 1
S 121 MG33A0137 T P et Qiler with Offr s+ rreeerrenrnienneaan. 1
S 122 M96020021 OyAYTHYEE E MEXES - - v eeeennneeen. Bolt MEX55+ -+ +eveerremeessnnenss 4
S 123 M96002017 t77-4‘j17—.7!~ M6X12 ...................... Bolt MGX]Z .......................... 4
S 124 M90630050 # ﬁ'* B.5~18-vcrerrerrenreaneaaiians Washer 6.5=18-+-trsececcninnarenca.. 4
S 125 M90624053 ,f*ﬂ'ﬁ'* [ R Spring washer Grr-r oerrrenreeencanan. 4
S 126 M91576045 Fogh MBererereenmrr e Nut MBeresrereroreesrerirecenioacans 4
S 127 MB60AO560 FY N ettt Hinge---=rrereereromrecoacensnnaenne, 2
S 901 ME 10A0990 YATLAIAYE AT ARG (AU L)recrerevreannn. System F/D {4discs) > crrereeeseren 1
S 902 MEOQS5EQ691 l\a“)#—’/t‘ﬂ‘ .............................. Clamp pad set-r-cremrernsrcneneens 1
33 PLK-E0504



ACCESSORIES(2)

B2

34



[TIHEam(2)

ACCESSORIES(2)

Fig Z&#E &H&I—F & Description e
no. Mod. Parts no. Amt. Req.
T 101 MEQ3AQ776 AR = e Belt covers = rrrerrrrrremamseenoanonn 1

T 102 M91058004  SW-PWJ'5R{+A'%Y MAXE-------- ceees Screw MAXE:-r-rerrrrr e 2
T 103 M91054004  SW-PWIIRAFA %Y MAXBer-rrrmmmeres Screw MAXB:«r-reerrsnrrrerneeess 3
T 104 MEO3A1776 NS e L R Belt cover - rerrrrrrrrrasrren e 1
T 105 MEO3A0139 FAIIN e eom e Ol paner-=rrmrrrmmrmen e 1

T 106 K14MO5610701 ATUT Jlrcrrrroecrrmrrssanecranereances Staples-rrrmrrerrerer e 4
T 107 MBO5A0797 iy 2 R R Film sheet--csrererrrmeererrreeennns 1
T 108 M860AOFSW TR AL gF oo Foot switChesrresrosrrrrsreareanaaes 1

T 109 MG51A0201 I A mreee e Cord tig=rrrrmrererrrrrrsrsarnenons 1

T 110 MB60A0201 AU = Cord tig-=srrrrrrermmrrrrssrroeeanens 2
T M90306041 TRNEIRY BAKIG-eermrrrrereneens Wooden screw 3.1X16x -« weeeeerereess 4
T112 MB60A0420 A AL Tie holder-++=-srrrmsrerrrvareenenans 2
T113 M81056004  SW-PW7'534FA Y MEXT0w-vverereens Screw MAXT0--srrrrrmarnnnreeaees 2
T114 MB60A2620  FARYAYY7 AB=10N-----cmeesrneeees Nylon cfip AB=10N: - «-crrreeracces 1
T115 MB60A1620 FAOU T AB=8N v eemrrrenan e Nylon clip AB=8N=«rvrsrrrreeanrarans. 1
T116 MQ10A0734 B I — v Polyethylene covers+=rr-=sreraeceor-e 1
T 117 MEOQO3A0777 VA LR MAG-ecorerr e e eaveens V-belt M4Q e vrrerrrrrretrernennnanns 1
T118 M87319099 ey N R LY e iy ) EEE R R R R Cable (input signal):-=-rrreeeeeeere-- 1
T119 MO7320099 7N (YLJAR)rrrreereeiinneee Cable (solenoid)- -+ -=-rronmveenrnenee 1
T120 M97318099 F=7 0 (=K E=T I ) Cable (servo motor)-=«-rxrrsr--ereres 1
T121 MBO0O5A0376 /L R R LR Chainre rererrareerrrmseeastenanennn. 1

T 901 M97355099 BT (N ARE=R)errerecmenr e Cable (pulse motor)---=rrrerreenr e 1

35 PLK-E0504



FFoav—y
OPTION PARTS

103 104 105

I 106 107,108 109,110

102

6.5

13

115

36



Wld+=7>avi—v

OPTION PARTS

Fig Z£ IH&KI—F % Description e
no. Mod. Parts no. Amt. Req
u 10 MSO03A0101 MAR(IATITY) P1.6--mcrrreemmenees Needle plate (for light) @ 1.6~ -+ 1
U102 MS03A2101 MNAZ (FYEIAT) 2.6 crrrerereemreees Needle plate (for heavy) ¢2.6-------: 1

U 103 MSO1A1616 FHBRAYT (FYERIA)eevmermecenreeies Inner hook clamper (for heavy)-+------ 1
U104 MS17A1120 1-717_]7 (7‘y{/3r7) ....................... Inner hook (for heavy) ................ 1

U 105 MV30A1256 T?J?fﬂ’l (177\:5/3:7) ...................... Presser foot (for Iight) ................ 1

U 106 MV35A0106 HAH T eenvvnnrr e Presser oot - - rstrrmssrarareenns 1

U 107 MS03A0256 FhAHT ¢3 ............................ Presser foot ¢3 ..................... 1

U 108 MSO03A1256 ThA41 ¢, LR R R R LR R R RN Presser foot ¢) Deerrmnanncenoenennnns 1

U 109 MA35A0256 FHEHYT P3recrvremrmrrenrenrenencnnes Presser foot (p3-r--rrerrererrrreees 1
u1i1o MA35A1256 FRAHT P2evvvrrrvrrrreesrmnnnnenenes Presser foot (h2---+rrererrrreanssens 1

U 11t MEOSE 1105 FHIHIRT (Y A)-reerrremrmmremenees Clamp frame complete (blank)-+<+---+- 1
Uiz MEOQO5A1272 THy44 (YY) rermmremeemmri et Feed plate (blank)- s seeserenerenes 1
U113 MSO04E1210 G9ARFagEYE (JR)reerrerer e Thread tension regulator assy-----*"*" 1
U114 MF10A1245  IVAANZ (FUTUvavaA))eceeerreseeees Spring (for pretension)- - - s 1
U115 MN10A3245 IVAANE (9 FFagEvdIn)-oeeeeeee e Spring (for thread tension regulator)- - - 1

37 PLK-E0504



%3l

INDEX-1
2117 NS Fig  #&1-F A=Y Fig  #&1-F A=Y Fig  #&1-F A= Fig
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No.
K14M71725402 4+ P29 ... Q 125 | M90806002 . P3 .. B 115 | M91108001 .. P19 .. K160 | M33004021 ... P15 .. H 139
K14M95610701 «.« P35 ... T 106 | M90815002 .. P7 ... D 130 | M91109002 ..« P15 .. H 108 | M93006050 ... P9 .. E 130
K14592221040 s+ P23 v M 114 | MO0817060 s0n P17 oo J 114 T s P17 oo J 104 | M93007020 ..v P13 e G 122
M82510FUS ... P33 ... S 109 | M90818060 .. P17 ... J 124 | M91109045 ... P19 ... K156 | M93011021 .. P29.. Q 115
M860AOFSW ... P35 ... T 108 | M90853002 ... P9 ... E 126 | M91110002 ... P3 .. B 119 | M93202045 .. P21 ... L 130
M90001060 ... P9 .. E 128 | M30859004 ... P3 .. B 135 | M91112002 ... P19 ... K106 { M93202047 .. P21 .. L 131
M90101017 . P19 ... K 150 | M90875045 . P25 .. N 109 | M91116002 «. P15 . H 112 | M94001017 .. P15 ... H 144
M90102017 .. P19 ... K 136 | M90901002 ... P5 ... C 102 1 v P23 v M 101 | M94001021  +oe P15 2. H 104
MS80204060 . P5 .. C 101 | M90901020 .+ P17 o J 103 | M91127015 «. P15 .. H 120 1 s P23 e M 102
M90306041 ... P35 .. T 111 | M90906003 ... P3 ... B 134 1 w P19 . K101 1 e P29 e Q 105
M90307053 ... P25 .. N 108 1 we P19 v K125 | M91129015 . P19 ... K 128 | M94002017 ... P13 .. G115
M90317050 ... P25 ... N 107 | M90S08003 .o P3 ... B 121 | M91131002 ..« P23 ... M 124 | M94003021 . P11 .. F 107
) v P29 . Q 114 1 wr P21 oo L 115 | M91137015 . P15... H 111 | M94003099 ... P27 ... P 104
M90325065 ... P21 .. L 128 | M90921002 ... P13 ... G 102 1 o P17 e J 111 1 v P29 ... Q 112
M90330065 ... P7 .. D 105 | M90922002 ... P21 ... L 139 | M91139015 .. P17 ... J 101 | M9S4006017 ... P17 «. J 130
M90406040 ... P31 <. R 103 | M90943002 ... P17 .. J 107 | M91180080 .. P3 .. B 117 | M94007017 .. P17 .. J 133
M80421050 ... P11 ... F 116 | M90971004 ... P29 ... Q 104 | M91203002 .. P9 .. E 101 | M94007099 .. P3 ... B 106
1 ws P17 v J 137 | M90990002 ... P7 .. D 136 | M91214015 ... P19 ... K131 1 s P27 e P 115
) o P19 .« K 109 1 we P19 e K117 | M91219015 o P23 .o M 121 | M94009021 .o P17 . J 138
M90422050 . P11 .. F 114 [ M91003022 ... P13 .. G 108 | M91221001 .. P7 .. D 122 | M94035021 ... P17 - J 136
T w P17« J 132 | MI1003070 ... P1'1 w F 110 | M91222001 . P19 .. K 129 | M94036021 ... P13 ... G 103
) s P23 «a M 106 1 ws P17 o J 120 | M91223001 .o P9 e E 104 | M94037021 oo P11 e F 113
1 v+ P29 ... Q 106 | M91004045 +eo P13 ... G 125 | M91276004 ... P3 ... B 101 | M94038021 .. P13 .. G 118
M90423060 ... P23 .. M 127 1 s P19 v K107 | M91304080 «. P3 ... B 105 | M95001001 ... P11 .. F 104
M90424053 ... P19 .. K108 | M91004067 ... P5 .. C 129 | M91382045 .. P15 .. H 102 | M95001021 .. PS .. E 123
M90432038 ... P13 «« G 124 | M91005067 . P5 .. C 131 1 w P19 ws K110 1 we P11 . F 109
M90442037 .. P3 .. B 118 | M91011004 .. P3 .. B 124 | M91400010 ... P3 .. B 131 | M95002017 .. P17 .. J 134
M90447037 s+ P3 v B 113 | M91050020 . P17 .. J 118 1 e P17 w131 | M95003021 ... P11« F 101
M90500085 .. P9 .. E 115 [ M91053020 ... P3 .. B 122 | M91503001 .. P9 .. E 111 1 o P19 .. K139
M90504053 ... P19 ... K 159 1 ws P7 « D120 | M91506001 ... P21 ... L 136 | M95003096 .. P29 .. Q 120
M90505065 ... P15 .. H117 1 wes P21 e L 113 | MI1515022 ... P23 oo M 128 | M95004017 .u P17 . J 115
M90511050 ._; P11 .. F 102 | M91054004 .. P3 .. B 103 | M91520002 .. P7 .. D 112 | M95004020 .. P3 .. B 126
1 s P15 s H 103 1 we PS5 we C123 | MO1551015 .« P21« L 125 | M95004021 . PS . E 107
i e P17 s J 116 1 wse P19 .w K116 | MO1572045 . P21 we L 122 1 e P19 e K 149
1 ws P19 . K158 1 e P21 we L 104 | M91576045 .. P19 ... K 143 | M95004099 ... P33 .. S 110
M90511056 .. P17 ... J 141 1 s P23 o M 110 1 we P33 v S 126 | M95005017 o P19 .. K114
M80513065 ... P19 ... K 134 i we P25 . N 102 | M91602001 ... P7 .. D 118 | M95007021 ... P15 . H 101
i o P33 .. S 107 1 wer P27 o« P 105 | M91602046 .. PS5 ... C 111 | M95009021 ... P15 .. H 114
M90518060 ... P15 ... H 128 1 we P29 e Q 111 | M91603003 e P21 o L 121 1 e P23 e M 104
M30543060 ... P15 .« H 121 1 wes P35 o T 103 | MO1605045 ... P5 ... C 110 | M95011021 +x P15 ... H 116
M90546060 .. P23 ..M 15 | M91055020 .. P5 .. C 124 | M91606001 .. P7 .. D 133 | M95015021 ... P15 ... H 129
M90547060 ... P23 ... M 118 | M91056004 ... P19 ... K 140 1 ws P21 o L 129 | M95018021 ... P23 ... M 105 v
MS90601064 ... P5 .. C 133 1 s P23 - M 112 | M91650020 .o P9 v E 114 | M95061095 ... P11 .. F 106
M90605010 ... P19 .. K120 1 w P35 . T 113 | M91652020 . P19 ... K 144 | M96001070 ... P15 . H 133
M90619060 .. P15 ... H124 | M91057004 .. P29 .. Q 117 | M91688015 .. P21 .. L 109 | M96002017 .. P33 ... S 123
M80620060 ... P15 .. H 130 | M91057020 .. P5 .. C 121 | M91689015 ... P21 .. L 107 | M96004052 ... P19 ... K 127
M80622060 .. P15 ... H 126 1 v P25 w. N 115 [ M91801035 ... P21 ... L 101 [ M96020021 .. P33 .. S 122
M90623060 ... P15 ... H 131 | M91058004 ... P25 .. N 101 | M91802006 .. P7 .. D 132 | M96033021 .. P15 .. H 140
M80624053 ... P33 ... S 125 1 e P29 ... Q 108 | M91802045 .. P9 ... E 105 [ M97318099 ... P35 ... T 120
M90630050 ... P33 ... S 124 1 s P35 . T 102 1 v P21 .. L 102 | M97319099 ... P35.. T 118
M80631050 ... P21 ... L 123 | M91060021 ... P15 ... H135 | M91910080 .. P3 ... B 108 | M97320099 ... P35 .. T 119
M90632050 ... P21 ... L 133 1 ws P29 «.. Q 101 | M92011070 ... P11 ... F 115 { M97355099 ... P35 ... T 901
M90802002 ... P19 ... K102 | M91069004 ... P7 .. D 103 | M93001050 .. P7 .. D 106 { M98003015 .. P9 ... E 108
M90802003 ... P9 ... E 129 | M91101046 .. P5 .. C 139 | M93002050 .. P7 .. D 102 | M98008070 .. P13 ... G 105
1 we P25 .o N 111 | M91104045 ... P19 ... K 148 | M93003021 ... P13 ... G 107 | M99002052 ... P17 .. J 112

38



#3l
INDEX~2

&I~
Parts No.

o
Page

Fig
No.

&I+
Parts No.

A=y Fig

Page No.

&I
Parts No.

~
Page

Fig
No.

EEaI-N
Parts No.

s
Page

Fig
No.

M99006063
T

MAO4A1530
MAO4A2530
MA10A0729
MA10AQ950
MA10A1950
MA10B2476
MA16E0210
MA20A0194
MA20A0392
MA20A0476

MAZ20A0584
MA20A0740
MA20A1950
MA35A0256
MA35A1256
MBO3A0802
MBOSA0376
MB05A0470
MBOSA0797

1

MB18A0479
MB18A1479
MB60A0196
MB60A0201

MB60A0366
MB60A0419
MB60A0420
MB60A0477
MB60A0560
MB60A0601

MB60A0694
MB60A0719
MB60A0740
MB60AO780
MB60A0915
MB60A1368
MB60A1601

MB60A1620
MB60A1626
MB60A1780
MB60A1990
MB60A2352
MB60A2406
MB60A2620
MB60A3957
MB60AS5601
MB60A5780
MB60A6780
MB6OEQ150
MB60OEC190
MB60E0234
MB60E0682
MB60OE0950

w PH
wee P21 e
s PSS an
we PO
s P15 o«
ws P15 s
s P15 e
we P19 s
s P9
we PS5 e
e P19 e
s PB
v P33 s
w P9
s PS5 wn
s P37 o
wor P37 e
s P15 o
ses P35 e
wr P19 v
o P19 w
wx P39 e
s P33 o
wr P33 s
P17 .
P35 .«
P29 .
P33.. S 104
P35 .. T112
P17 o J 109
P33 .. S 127
P3 .. B120
P7 . D111
w P31 e R104
w P9 e E 102
e P15 0 H 143
o P25 . N 105
w P31 <. R105
ws PS5 wa C 128
s P35 T 115
= P21« L 140
o P27 . P 126
s P33« S 106
= P29 .. Q 119
w P7 .« D101
s P35 . T 114
w P31« R102
w P29 . Q122
w P29 ... Q 123
s P29 .« Q 124
w P31 . R 901
- P9 . C 803
w P7 . D 904
o P7T D113
-~ P5 .. C 125

C 126
L114
Cc 120
C 122
H 106
H 105
H 109
K 123
C 901
C 127
K 132
Cc 118
B 109
E 113
c 119
U109
U110
H 138
T121
K118
K119
T 107
S 113
S 112
J 139
T110
Q 118

bl

ax

ok

-t

Ee s

ey

ek

o

)

Etd

e

x4

E2Y

MB60E0982
MB60E1682
MB60E1956
MB60E3339
MB60E6339
MB62A0352
MEO3A0139

MEO3A0339
MEQ3A0595
MEO3A0601

MEO3A0722
MEQO3A0776

MEO3A0777
MEO3A0788
MEO3A0901

MEO3A1339
MEO3A1477

MEO3A1601

MEO3A1776
MEO3A1901

MEO3A2339
MEO3A2408
MEO3A2601

MEO3A2901

MEO3A2957
MEO3A3339
MEO03A3408
MEO3A3957
MEO3A4339
MEO03A4957
MEO3A6339
MEO3A7339
MEO3E0450
MEO3E0688
MEO3EQ975
MEO3E 1484
MEO3E 1688
MEO3E2484
MEO3E2519
MEO3E2688
MEO3E3688
MEO3E4688
MEO3E5688
MEO3E6688
MEO3E7688
MEO3E8688
MEQ5A0105
ME05A0230
MEO05A0257
MEO05A0272
MEO5A0339
MEOS5A0352
MEOS5A0390
MEQS5A0419
MEO05A0429

ver P25 e N 113
we PT we D 901
w: P9 . E 901
v P25 o N 902
s P3 . B 133
e P3 o B 102
wr P35... T 105
v P3 . B 129
v P31 w. R 101
e P11... F103
w: P11 oo F 105
v P35 ... T 101
. P35.. T 117
e P11 F 117
v P11 e F 108
we P3 o B 130
w P13 . G 112
e P11 e F 118
we P35 ... T 104
e P11 F 111
v P13 . G 101
we P29 0 G 107
ve P29 . Q 102
e P13 .. G 123
e P13 .. G 114
v P13 o G 106
v P29.. Q 116
v P13 m G 117
vor P13 e G 111
e P13 G 120
v P29 .. Q 121
w P29 ... Q 109
we P9 o E 117
v P27 o P 110
e P19 o K 137
wr P29 ... Q 103
e P27 o P 116
e P29 .. Q 113
we P15 H115
e P27 o P 117
e P27 o P 118
v P27 o P 120
vr P27 o P 121
e P27 o P 122
e P27 P 124
e P27 e P 127
v P17 o J 140
we P7 e D 121
v P15 o H 137
e P17 o J 142
e P15 o H 141
vr P23 e M 117
e P11 F 112

ws P23 e M 108.

= P23 - M 111

MEO05A0454
MEO05A0455
MEO5A0477
MEO5A0508
MEOSA0509
MEO5A0572
MEO5A0600
MEO05A0738
MEO5A0910
MEO05A0950
MEQ5A0957
MEO5A1272
MEO5A1454
MEOS5A1477
MEO5A1509
MEO05A1910
MEO05A1950
MEO05A1957
MEO5E0484
MEO5E0519
MEO5E0688
MEO5E0691
MEOSEQ770
MEO5E1105
MEOSE1519
MEO5E2519
ME10A0148
ME10A0261
ME10A0266
ME10A0267
ME10A0307
ME10A0308
ME10A0352
ME10A0429
ME10A0454
ME10A0457
ME10A0572
ME10A0601
ME10A0729
ME10A0742
ME10A0743
ME10A0763
ME10A0910
ME10A0956
ME10A0990
ME10A1252
ME10A1266
ME10A1454
ME10A1601
ME10A1758
ME10A1780
ME10A1956
ME10A2780
ME10A2910
ME10A3910

ws P15 2 H 107
vr P17 2 J 117
o P13 e G 109
ws P25 e N 103
we P19 . K113
w P17 2 J 110
we P5 e C 117
vae P23 2 M 123
e P15« H110
o P23 4. M 119
s P13 - G 104
e P37 e U112
e P23 e M 120
ws P23 2 M 107
o P23 .. M 103
s P23 = M 116
o P23 e M 122
s P13 e G110
ws P25 . N 801
e P19 e K112
s P27 o P 119
e P33 .. S 902
we P23 o M 113
oo P37 o U111
ws P25« N 106
s P23 o M 109
o P9 o E 112
o P21 e L 103
we P17 e J 108
ws P15 s H 134
ws P17 2e J 128
o P17 we J 127
ws P15 w H 122
as P17 e J 105
ws P15 e H 132
s P17 e J 122
e P21 we L 106
we P17 e J 135
ws P17 e J 126
o P3 = B 107
s P15 . H118
s P21 o L 111
we P17 e J 102
wr P21 e 1124
o P33 . S 901
e P23 e M 125
ws P17 e J 113
ws P17 o J 125
wee P17 2 J 123
o P16 2 H 113
ws P27 < P 101
s P21 4 L 118
ws P29 o Q 110
ws P15 . H 123
we P15 & H 119

ME 10A4910
ME10A5910
ME10A6339
ME10A6910
ME10A7910
ME 10E0452
ME 10E0746
ME 10E0830
ME10E2519
ME10E3601
MFOOA0181
MFOOA0553
MFOOA1352
MFO0A2780
MFOOE0550
MFO1A0181
MF01A0259
MF01A0476
MF01A0565
MFO1A1476
MF05A0849
MF06A0608
MFOBA1608
MF10A0181
MF10A0187
MF10A0267
MF10A0325
MF10A0553
MF10A0555
MF10A0709
MF10A1245
MF10A1555
MF 10A2740
MF21D0181
MF33E0193
MF36A0245
MF36A0750
MF36A1180
MF60A0700
MF60A0742
MF60A2740
MF60A5740
MF70A0350
MF70A0352
MF70A1180
MF80A0780
MF90A0361
MG30A0664
MG30A0740
MG30A0760
MG30A0833
MG30B0226
MG30B0740
MG33A0137
MG33A0479

wse P15 o H125
e P15 e H127
wr P17 v J 129
s P21 we L 110
o P21 e L 112
o P9 E 902
we P19 v K115
s P3 B 114
s P19 e K142
w P25 . N 104
« P5 C135
= P5 C 136
o P17 e J 106
e P27 o P 106
ws PS C 904
we P7 . D131
= P7 .« D107
we PT ... D110
w P33 «. S 108
we P7 D 108
w P3 .= B110
wx P33 .a S 118
as P33 = S 117
»x P3 . B 128
o P5 C 105
- P21 L137
o P7 D 135
- P5 C 104
we P5 C 106
s P5 C 103
w P37 = U114
s PS C 137
w P27 . P 102
s P7 D 128
o P33 . S 105
s PS C 138
s P19 v K103
= P3 B 125
we P21 s L 126
ws P27+ P 103
w P7 D123
we P27 o P 123
wr P23 = M 126
w P7T w D117
w P3 « B127
w P27 .. P 113
w P19 . K104
- P7 D 127
s P21 L 117
w P21 we L 901
o P21 4 L 120
wr P21 o L 108
w P21 e L 127
s P33 e §121
wr P33« S 120

=%

=

e

=

x

o

s

ek

x

e

ey

55

aax

b

39

PLK-E0504



E]
INDEX-3

&1
Parts No.

=Y Fig
Page No.

HEa-+
Parts No.

A=Y Fig
Page No.

&I~
Parts No.

A=Y Fig
Page No.

&I+
Parts No.

~
Page

Fig
No.

MG33A0608
MG43A0181
MGS50A0740
MG51A0201
MG75A0265
MG75A1476
MM11A0245
MM11A0352
MM11A0556
MM11A0702
MN10A0135
MN10A1456
MN10A3245
MN25A0479
MN52A1245
MN60A0620
MN60A0750
MN70A1780
MN72A1694
MQ10A0734
MS01A0120
MS01A0121

MS01A0123
MS01A0160
MS01A0192
MS01A0329
MS01A0348
MS01A0350
MSO01A0361

MS01A0383
MS01A0477
MS01A0508
MS01A0572
MS01A0611

MS01A0660
MS01A0663
MS01A0761

MS01A0833
MS01A0891

MS01A1392
MSO01A1476
MS01A1572
MSO01A1616
MS01A1739
MSO01A1740
MS01A1976
MS01A2392
MS01A2572

1

MS01A3352
MS01A5454
MS01A8796
MS01A9796
MS01E0351

MSO01E0430

« P33 .. S 119
o P3 . B 123
«w P7T . D114
s P35 . T 109
wr P21 & L 135
we PS5 e G116
we PS5 4 G113
s P9 .. E110
e PS « C107
s PS5 . C 112
w P27 . P 108
« P7 « D 104
o P37 . U115
ws P33 .. S 115
w PS5 .. C 108
w P3 . B 104
o P19 e K111
o P21 s L 116
w P7 w D109
v P35 s T 116
- P9 . E 121
w P9 . E 125
= P9 . E 119
= P3 «w B 111
we P19 4 K133
- P9 . E127
o P19 «. K145
o P7T . D124
e P3 . B132
s P7 e D 905
o P3 « B112
we P9 .. E 106
e P9 e E 131
w P9 .« E122
o P7 «. D126
we P7 . D125
o P9 .« E 116
= P9 . E 103
w PS « E 109
s P19 .. K 157
w P19 e K122
«s P19 ... K146
« P37 «. U103
s P3 e B 116
we P27 o P 111
s P33 e S 111
we P19 o K 155
v P15 s H 142
- P19 ... K153
e P19 ... K901
= P19 .. K130
v P27 . P 109
w P27 o P 128
s P19 2 K 147
w P19 ... K138

MSO01E0580
MS01EQ975
MS02A0128
1
MS02A0463
MS02A3477
MS02A4477
MS02E0460
MS02E0983
MS03A0101
MS03A0256
MS03A0262
MS03A0417
1
MS03A0688
MS03A0703
MSO03A1101
MS03A1256
MSO03A1530
MS03A1572
MS03A1910
MS03A2101
MS03A2780
MSO03A3980
MS03A6154
MS03B0838

1. MS03E0662

MSO03E0981
MS04E1210
MS07A0228
MS08A0125
MS08A0454
MS08A0613
MS08A0616
MS08A0692
MS08AQ0708
MS08A0740
MS08A0914
MSO08A1454
MS09A0123
MS09A0950
MS09A1914
MS10A0232
MS10A0976
MS10A1740
MS14A0180
MS14A0350
MS14A0416
MS14A0553
MS14A0572
MS14A0682
MS14A0740
MS14A0838
MS14A3601
MS14E0180

we P7 . D 902
s P18 .o K 151
s P7 o D129
ws P33 . S 101
e P21« L 902
we P13 .. G116
v P13 0 G119
e P21 e L 119
« P25 ... N 110
s P37 . U101
we P37« U 107
we P21 .. L 138
w PS5 w. C 134
v P33 .. S103
= P27 «. P 107
e P21 o L 132
w P19 .. K121
s P37 .. U 108
e P25 «o N 114
- P21 . L 134
we P19 we K135
w P37 we U102
s P27 e P 112
wex P25 «e N 116
s P21 s L 106
s P19 o K 126
w P7T . D134
wr P25 .e N 112
ws P37 o U113
we P19 o K105
o P9 . E 118
w P19 - K154
we P33 .» S 116
w P9 . E 120
we P17 e J 121
s P19 o K 152
we P27 s P 114
e P13 e G 121
s P17 e J 119
we P33 . S 102
= P9 . E 124
s P13 e G 113
v P7 « D903
ws P33 s S 114
w P7 w D115
w P5 .. C115
w PS5 . C 130
s« P15 . H 136
w PS w C 114
we PS5 . C 132
w P7 o D119
e P27 20 P 125
w P19 .. K124
v P19 w0y K 141
w PS5 . C 902

MS17A1120
MT60A0802
MV30A0256
MV30A1256
MV35A0106
MV88A0740

s P37 . U104
= PS5 . C 109
s P21 .. L 141
« P37 .. U 105
ws P37 . U 106
we P7 . D116

40



A:%%%H&it%*i T100-8310 RRMBTRARAOMA 2-2-3(ZFBHE L)
BRAVWESDLEIETREAESZ

FASRTLEHRARL M SREMLIS VIV - T104-6212 RREPREKEE 1-8-12 774 A5 0~ 214 P2
KRBEES (03)6221-6160 LK F A X ES (03)6221-6168

A MITSUBISHI ELECTRIC CORPORATION
FACTORY AUTOMATION SYSTEM

OFFICE TOWER “Z” 14F 8-12 1chome, Harumi CHUO-KU, TOKYO 104-6212, JAPAN
Phone : +81-3-6221-6060 Fax: +81-3-6221-6076

COMRIMIE. 1001 £ 08 BRATT, b, HU0LELIHBEEET 52 L ABYETOTITRES L, 2001 % 09 B 1ERK





